
ALGAE IN INDUSTRIAL EEELUENT

TREATMENT

ajfl/;:Jz£J Jt¢-u/7/a/7//er/ he /z¢2/réz/

//LE/.1%7Z{(:/'§Z( /I //J6 -Zcfyzazée//25;» /.3’

//M:  26?: H

jflnrtnr uf lfilgilusnplig

Under
The Faculty of Environmental Studies

Cochin University of Science and Technology

By

VALSAMMA JOSEPH

SCHOOL OF ENVIRONMENTAL STUDIES
COCHIN UNIVERSITY OF SCIENCE AND TECHNOLOGY

COCHIN - 682 016

APRIL, 1998



Qlzrtificatc

.7/LL4 id [0 cerli/g I/Lat f/Le redu/[J Inrezienlezl in fluid

I/ledid enlil/ecl ALGAE IN INDUSTRIAL EFFLUENT

TREA TMENTare Lam! on t/.9 origina/redearc/1 carrieclouf

4, 7%. 2/a/mm“ 369,5,/., W/W m, 9.”-Jme .-,, z/.9
Sc/we/J &wz.~onn.enta/Stun/zea, Coc/tin 7//niueraily

0/Science am! jec/mo/69, in /aarfia//u//i/me'nf 6/t/.e
[...]
respectively (Oswald,l988). In addition, the physico-chemical methods cause secondary

pollution problems.

The presence of toxic substances in wastewaters has always been a matter of concern

in conventional biological treatment. Growing awareness of the biodegradation pathways of

xenobiotics, type of organisms that can be useful, and their selective conditions are the most

promising areas of investigation to successfully remediate many complex wastes. Microalgae

3



are envisaged to provide a tertiary biotreatment system for the treatment of urban, industrial,

and agricultural effluents (de la Noue et al., 1992). The benefits of algae in treatment systems

are oxygenation and mineralisation in addition to their role as producers in the trophic system

(Elnabaraway and Welter, 1984). The microalgae have the ability to use inorganic nitrogen

and phosphorus for their growth (Oswa1d,l988). They have also the capacity to remove

heavy metals (Rai et al., 198 1; Becker, 1994) as well as some of the toxic organic compounds

(Redalje et al., 1989). Algae can specifically accumulate and thereby remove toxic compounds

from industrial waters (Cannell, 1990).

The two major issues in the treatment of toxic wastes are the assessment of

environmentally safe concentrations, and biodegradability. The algae can be used in the

assessment and abatement of pollution. The effects of pollutants on the biological community

can be considered as an early warning system for potential pollutants (Walsh, 1980). They

also respond to intermittent pollution missed by chemical surveillance programme, and new

or suspected pollutants in the environment. The bioaccumulation of chemicals and their

concentrations in certain organisms reflect the environmental pollution over time (Mason,

1990). The algae being the primary producers can indicate the trophic status of effluent

treatment systems and receiving streams. Algal growth is either inhibited or stimulated

depending on the toxicity of the effluents. Algae appear to act directly in the degradation of

organic chemicals or mediate photolysis. The mitigation of contaminant effects on other

organisms by algae is effected by sorption or rendering toxic chemicals unavailable by

degradation to a harmless form (Boyle, 1984).



The present research is based on two broader aspects of pollution assessment ,and

treatability of petroleum and petrochemical effluents by algae. The objectives of the

investigation were to:

0 study the algal ecology and trophic status of an oil refinery effluent holding pond

0 isolate and identify pure cultures of algae

9 study the role of algae in petroleum and petrochemical effluent treatment

0 develop strains of algae tolerant to toxic effluents

0 study the biotreatment potential of the tolerant algal strains developed

The thesis comprises of six chapters. The first chapter gives the significance and

objectives of the present study. The second chapter describes the methodology, and results

of studies on the algal ecology, and trophic status of the effluent holding pond of Cochin

Refineries Ltd., Ambalamugal, Kochi. The third chapter deals with the isolation, and

development of pure cultures of algae, the algal bioassay of the refinery effluent, and the

analyses of Chitrapuzha river water. The analysis, and assessment of the algal growth potential

of the petrochemical effluent of Hindustan Organic Chemicals Ltd., Ambalamugal, Kochi.

are summarised in the fourth chapter The fifth chapter deals with the algal growth

potential in phenol and phenolic effluent, and subsequent absorption of phenol and total

dissolved solids. The summary and conclusion of the present study are given in the sixth

chapter.



CHAPTER 2

ALGAL ECOLOGY OF AN OIL REFINERY EFFLUENT
HOLDING POND

,1. xx»; Itltltj-j»

Introduction
Materials and Methods
The sampling Site
Sampling Procedure
Analytical Methods

Results
Physical Variates
Chemical Variates

Phytoplankton Composition

Discussion



CHAPTER 2

ALGAL ECOLOGY OF AN OIL REFINERY

EFFLUENT HOLDING POND

2.1. INTRODUCTION

The refining of petroleum is conducted world-wide, the industry being more

concentrated in the areas of crude extraction and industrial centres. World production of

petroleum in 1994 was about 66.7 million barrels/day, and petroleum remained the most

heavily used source of energy (Famighetti, 1996'). The enormous demand of petroleum

products is being tackled by enhanced exploration and production of crude oil and augmented

refining capacity. According to Sridhar (1997) the crude output during 1992- 1997 was 154

million tonnes. The indigenous production of crude oil is currently 34 million tonnes with a

target of 44 million tonnes by 2006-2007. The refining capacity required to meet the demand

of petroleum products will be over 120 million tonnes by the turn of the century.

The process of refining in a simple petroleum industry involves catalytic reforming

and treating processes, in addition to crude oil distillation. The more complex refining process

includes catalytic cracking, polymerization, alkylation, asphalt oxidation as well as other

selected unit operations. The processes in a very complex refinery are high vacuum filtration,

solvent extraction, deasphalting, dewaxing, and treating processes in addition to the basic

unit processes (Vernick er al., 1984).



The petroleum industry uses an average of 18 gpm water per gallon of crude processed,

80-90% of which is used for indirect cooling purposes (Wall, 1980). The refinery waste

water consists of cooling water and process wastewater together with sanitary and storm

water. The pollution potential of a refinery effluent can be measured in terms of oil and

grease, ammonia, phenol compounds, sulphides, cyanides, biochemical oxygen demand,

chemical oxygen demand, total organic carbon, and total solids. The major processes employed

in the refinery effluent treatment are API gravity oil separation, chemical addition and

coagulation, biological treatments such as activated sludge treatment, trickling filters, oxidation

ponds, and advanced tertiary treatment processes. Despite the treatment , large scale extraction,

refining, and use of oil results in the contamination of seas, rivers and lakes by oil and

petrochemicals (Nemerow, 1978; Green and Trett, 1989; Botkin and Keller, 1995).

Oxidation ponds are usually incorporated in the refinery effluent treatment either as a

major treatment process, or as polishing process after other treatments. Pond systems are

basically classified into anaerobic, facultative, and aerobic according to the physico-chemical

environment in the pond ( Mara and Pearson, 1988). The pond type is selected based on the

nature of the effluent generated. The performance of oxidation ponds is dependent on the

biotic community present.

The application of ecological principles in the study of oxidation ponds was recognized

only recently, because of the preference for engineering approaches. The organisms are

sensitive indicators of water quality and their perfonnance can give as much information as

the chemical data itself about the state of depuration of the effluent (Wong, 1995). In this

context the phytoplankton of wastewater lagoons are quite significant (Soler et al., 1991).



The species diversity of the algae in waste stabilisation ponds were correlated negatively

to the organic loading by Palmer (1969). He described Chlorophyta and Eu glenophyta, and

to a lesser extent Chrysophyta, and Cyanophyta to be typical of these ponds. The seasonal

succession of algal flora in waste stabilisation ponds treating sewage has been studied by

Govindan (1990). Among 115 taxa listed, 67 species were of Chlorophyta, and 24 of

Cyanophyta followed by Bacillariophyta, and Euglenophyta. The biological features of

waste stabilisation ponds treating specific industrial effluents have also been investigated

(Copeland and Dorris, 1962; Thripathi and Pandey,l990). Provided sufficient solar radiation

is available, non-toxic waste waters of various origin and nature, can support good algal

growth. However, the community composition depends upon the adaptability of the species

to organically rich and polluted waters.

The waste stabilisation ponds are examples of artificial fresh water environments. The

study of physico-chemical and biological parametes in the ponds can be used to assess the

trophic status as in natural systems. The community function index like productivityl

respiration (P/R) ratio can be used to monitor the degree of stabilisation of organic matter in

polluted water bodies (Odum, 1971).

This chapter contains the data on the physico-chemical and biological variables of a

polishing pond, which is the final effluent holding pond in the Effluent Treatment Plant of

Cochin Refineries Ltd.

2.2. MATERIALS AND METHODS

The Sampling Site

The Cochin Refineries Ltd. (CRL), located at Ambalamugal about 14 km away from

8



Emakulam, was selected for the study. The refinery had an original design capacity of 2.5

million tonnes per annum, which was increased to 3.3 million tonnes per annum by 1973,

and to 4.5 million tonnes per annum by 1985. The production of petrochemicals, benzene

and toluene was started in 1989. The refining capacity was further expanded to 7.5 million

tonnes per annum in 1994. The secondary processing facilities were enhanced from 1 million

tonnes to 1.4 million tonnes per annum, maximising the yield of distillates like LPG, petrol

and diesel. The refining capacity will be enhanced to 10.5 million tonnes per annum in

future. Since November 1997, the refinery started processing indigenous offshore Bombay

high crude along with various types of imported crudes.

The crude oil is refined by fractional distillation to separate various hydrocarbons, by

the application of heat and pressure to alter the molecular structure of some of the distillates

produced, and by chemical and mechanical treatment of various fractions to remove impurities.

The major process units in the refinery are crude distillation unit, vacuum distillation unit,

naphtha splitter unit, naphtha and kerosene hydrodesulfurisation unit, catalytic reformation

unit, aromatic recovery unit, raffmate purification unit, sulfur recovery unit, fluidness catalytic

cracking unit, light ends and feed preparation unit. The major products include LPG, petrol,

diesel, benzene, toluene, bitumen, and furnace oil.

The effluent emanating from the process units of the refinery contains sulphides,

hydrocarbons, phenols, and other organic matter. There are two systems of wastewater

treatment in CRL (Block diagram 1). The effluent sources of one stream are waste merox,

spent caustic recirculation, pump discharge, sour water stripper, fluid catalytic cracking unit,

pump cooling water, floor washing, bitumen unit, and steam drum blow down. The outlet

flow rate is 100 m3/h. The effluent flows to a surge pond with an oil skim device provided

9



Block Diagram 1. Effluent Treatment Plant of
Cochin Refineries Ltd.

TREATMENT SYSTEM I

EFFLUENT —% SURGE POND SE’;;lRfl}C‘)R _

Ferric Chloride
and NaoH

i
TRICKUNG FILTER % PH ADJUSTMENT E CLARIFLOCCULATOR % FLASH MIXER(STONE FILLED) TANK

AERATION FINAL‘—-) TANK *9 CLARIFIER

TO CHITRAPUZHA RIVER F FIRE WATER POND NO. 2 % FIRE WATER POND NO. l

T

TRICKLING FILTERAERATION TANK

FINAL CLARIHER (——- '3: (PLASTIC MEDIA) ('1

ALUM, POLYELECTROLYTE
AN D

NUTRIENTS

i
NT LATE‘ME :> Tggggigggm _, pm  —

TREATMENT SYSTEM 2



for the equalisation and cooling of flows. In the next phase the effluent is passed to API

gravity oil separator and then to chemical treatment section. Ferric chloride and spent caustic

are added in the flash mixer for the removal of sulphides, cyanides, and emulsified oil. The

effluent then passes to a mechanical clariflocculator where the precipitated solids settle and

the clear overflowing liquid passes on to the next stage.

The clariflocculator overflow passes through a pH adjustment tank before biological

treatment. The sanitary wastes emanating from various parts of the plant are mixed with the

process wastes at this point. The combined effluent gravitates into a trickling filter filled with

stones where the effluent is stabilised by the biological film. The effluent then passes to an

aeration tank where nutrients such as urea and diammonium phosphate are added to ensure

healthy microbial growth. The effluent passes to the fire water ponds No.1 and No.2 for

polishing of the effluent before discharge.

The effluent from the crude distillation units 1 and 2 is treated separately in the other

treatment system. The effluent passes to a tiltered plate interceptor for oil separation and then

to a draft air filter where alum, polyelcctrolyte and nutrients are added for the removal of

emulsified oil. The effluent then gravitates through a trickling filter filled with plsatic media.

The next stage is an aeration tank from where the effluent passes to the fire water ponds after

final clarification.

The effluent is discharged to Chitrapuzha river from the fire water pond No.2. The

fire water ponds are natural ponds with a depth of about 2 m: The capacity of the fire water

pond No.2 is 60,000 m3 The effluent is retained for 4 days before discharge. The water is

also used for fire-fighting purposes. The total water consumption in the refinery is about

19,200 m3/day. The discharge rate of the effluent is 325 m3/h.

1 0



Sampling Procedure

Water samples were collected from the fire water pond No.2 of CRL every fortnight

during the period from February 1994 to February 1995. The sampling device was Van

Dorn sampler of one litre capacity. Surface and bottom water samples were collected from

different locations in the pond. Temperature was read at the spot using thermometer. A small

quantum of the water sample was immediately fixed using manganous sulphate and alkali­

iodide-azide reagent solutions for the determination of oxygen. The water samples for the

rest of the chemical and biological analyses were transferred to polyethylene bottles and

brought to the laboratory immediately, and analysed without delay. The transparency of the

pond was measured each time using a secchi disc by immersing the secchi disc in the water

column and determining the depth at which the disc disappeared from sight and then

reappeared. The water samples for the measurement of primary productivity, chlorophyll,

and phytoplankton were collected from the euphotic zone.

Analytical Methods

The water samples were analysed for pH, dissolved oxygen, biochemical oxygen

demand, primary productivity, chlorophyll, phosphate, nitrate, ammonia and phytoplankton.

The pH was measured using Elico pH meter. The dissolved oxygen was determined by

azide modified Winkler method ( APHA, 1992).

The biochemical oxygen demand(B OD) was estimated as the difference in the dissolved

oxygen content of the initial and final samples following incubation at 20°C in a BOD

incubator for five days as detailed in APHA (1992).

The primary productivity was estimated by Oxygen method (APHA, 1992). The water

samples from the surface and bottom layers of the euphotic zone were transferred to sets of

11



three bottles and stoppered air tight. The sample for the determination of initial dissolved

oxygen was immediately fixed with manganous sulphate and alkali—iodide-azide reagent. A

second set of samples were incubated for one hour under artificial light. The third set was

kept in darkness throughout the incubation period. The period of incubation was so selected

that no gas bubbles formed in the light exposed bottles. Thegross primary productivity was

calculated from the difference inthe dissolved oxygen content between the light exposed

and dark incubated bottles, using the following equation:

mg C fixed /m3 = mg 02 released/L x 12/32 x K x 1000

where 12/32 = the factor to convert oxygen to carbon

K = photosynthetic quotient, here taken as 1.2